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SITE : Robroyston North. M505
SPEC.f STAGE No: 1 2 3
Job Number M—: 505
Exp.Point:BHS3 I WATER CONT. = 14.9 % dry weight
BDEPTH: 1.20 m. BULK DENSITY = 2.10 Ma/m?
Description : _Mottled brown gravelly sandy clay DRY DENSTY = 1.83 Mg/m?
) B B B CELL PRESSURES = 100 200 400 kN
] SPECIMEN/STAGE No: 1 2 3 SHEAR STRENGTH = 127 168 196  kNm?
CELL PRESSURES = 100 200 400 kN/m? STRAIN at FAILURE = 11 16 21 U
WEIGHT OF SPECIMEN = ams gms. RATE of STHAIN = 2 2 2  9%/min,
DIAMETER OF SPECIMEN = goa m.m. MEMBRANE TYPE = Standard Latex — 0.5mm. thick.
HEIGHT OF SPECIMEN = 203 m.m.
WT.of WET SAMPLE+TIN = s27 gms. AVERAGE SHEAR STRENGTH = 163 kN/m?
WT.of DRY SAMPLE+TIN = 551 gms.
WT.of TIN = 410 gms. APPARENT COHESION= 93  kN/m?
LOAD FACTOR = 30.1 N/Div. ANGLE of SHR. RESISTANCGE = 10 Degrees
_PH_ESSUF{E ZERO = i ", a Div. | p—
AEAD APREA BTHAIN| STRAMN PROVMNG RNG DAL APPLIED LOAD DEVIATOR 5THESS o UTI?EO_G{G_THA'N PLDT
Mo em? | % mm Divs. K kM kid/m 2 ' T
78.43 o
1| 7821] 1.0 2 B 0.27 as
2| 8001 | 2.0 al 15 0.55 f8
J| Bo82 | 3.0 6| 21 0.78 a7 sl e — p
4| 8165 | 3.9 8| 26 0.98 120 o i B
5| Bzan| 4.8 10| 31 {AT: 142 & &
6| B335 | 5.0 12| 38 1.37 164 % E
7| B424| B9 14| 40 1,52 181 E mﬂ
8| 8514 | 7.9 16| 48 1,76 207 - e B
9| Bs06 | 8.9 18| 50 1,02 20 4] B
10| s700| 9.9 20| 54 2.07 238 % B
11| 796 | 108 22| 5B 223 253 b B
12| ssoas] 11.8 24 653 2.39 PBH @ Hﬂ
13| Bags| 128 26 B9 2.62 241 % | | T I | SR ||| ———
14| soas | 138 28 74 2 pe 308 = &
15| p203 | 148 30 78 287 323 ! &
16| pa.11| 158 az B2 3.13 335 E &
17| 9421 168 a4 B 4,09 353 (] ®
18| s534| 17.7 36 95 3.60 ar7 " o - e—— y 4
19| s650| 18.7 a8 g 3.71 385
20| 9758 19.7 40 100 a.79 388 i
21| saBa| 207 ag1
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Al : | COMMENTS:
[n 1.0 2.0 30 40 6.0 6.0 F.0 g 2.0 Prepared by : Vertical Extrusion \ Seeseuiding
R——— e PBRINCIPAL STRESSES KN/fm# * 100) L 100mm Diameter Multi—- stage test- (one specimen)
Originator QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
iIN accordance with Ailken
BS EN ISO 17892: Part8 - Laboralories
Checked & Lirnited
S Robroyston North, M505
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Robroyston North. M505

Job Number M —:
Exp.Point .BHS32Z|
DEPTH :

~ Description :

1.20

505

m.

Mottled brown gravelly sandy clay

WT.of TIN =

LOAD FACTOR =
PRESSURE ZERO =

SPECIMEN/STAGE No: 1
CELL PRESSURES =
WEIGHT OF SPECIMEN = azss
DIAMETER OF SPECIMEN =
HEIGHT OF SPECIMEN =
WT.of WET SAMPLE+TIN =
WT.of DRY SAMPLE+TIN =

100

100
202
1578

506
427
B8.03

3 -

2 3

200 400 kN/m?

gms.

M.Im.
m.rm.

gms.
gms.
gms.

MN/Div.

T 13 Diwv.

SPEC. / STAGE No ;1 2 3
WATER CONT, = 186.4 %6 dry waight
BULK DENSITY = 2.086 Mog/m®
DAY DENSTY = 1.77 Mo/m?
CGELL PRESSURES = 100 200 400 N
SHEAR STRENGTH = 43 59 76 k=
STRAIN at FAILURE = g 14 20 uf,
RATE of BTRAIN = P 2 2 sLimin.
MEMBBANE TYPE = Standard Latex — 0.5mm. thick.
AVERAGE SHEAR STHENGTH = 59 kMN/m2
AFPPARENT COHESION = 31 beifm
ANGLE of SHR. RESISTANCE = a5 Degrees

STRESS / STRAIN PLOT

HE.AE AFEA BTRAIN] STRAIN F'I-]{}'-JII\J-E_% RING DAL APPLIED LOARD l}E‘-.-'r.ﬁ}GF{ STHESS el Pt S5 _
Mo ‘om? | %% , mm Divs. kM kil/m*®
7870 @]
1| 7948 1.0 2 18 0.14 18
2| aozo| 2.0 4 33 0.26 a3
3| a111]| 3.0 6| 43 0,435 49
4| s1o5| 4.0 Bl &2 .44 53
5| s280| 5.0 10| &2 052 63 tE T —3 — -y aEE
6| gas7r| 59 12| 64 .58 70 = i}
7| sas6| 6o 14| 75 0.64 75 = &
8| Bray 7.9 16 fi4 0.72 Ha a
M
9| aE40| B9 18| 87 0.74 BE o ﬁﬂ
10| 8736 | 9.9 20 107 0.88 101 H:J #
1| 8p3a| 109 e 115 0.95 108 E Wl f———————— —T—-— —— ————
12| Bg3z| 119 24 119 0.88 111 = &
13| po34 | 128 26 126 1.05 116 O ®
14| @138 | 13.9 28 129 1.08 118 b— B
15| o244 | 140 a0 150 | 21 131 % mﬁ
16| 9asa| 159 az 161 1.3 140 i
17| 9464 | 16.8 a4 178 1.40 144 s T | e, o
18] as79 | 17.8 a6 175 1.43 148 ]
19| agos | 18.8 a8 178 1.46 150 &
201 ©a15 | 19.8 40 141 1.48 151
99.38 1 o
0§ = :
MDHH GIHC L_E S 0.0 g1 [LERL] 150 200 250
= = = I STRAIN (%)
i} ) |
[;'_{_all..TL_J HE
4 —— ——tt i
__ P0% Strain
£
=
B
I.EJ. 3 . 47, 1s o e e -
‘:i,ﬂ.
LE
3]
I7g)
Ll
E 2 = — I —— - —D ] [ T — CEer PR s h B
1
Lid
A
S R - - — - i
I S 4 IR PLASTIC \ B -GOMREUND
i W « / \
0 gl r _\_J_ I\ \ 1 COMMENTS:
0o 1.0 2.0 3.0 4.0 6.0 6.0 Prepared by : Vertical Extrusion \-Rerreridiry.
PRINCIPAL STRESSES (KN/fmz2 * 100) | J00mm Diameter Mulli— stage test—(one specimen)

QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

in accordance with
BS EN ISO 17892: Part8

Robroyston North. M505

Aitken
Laboralories
Limiled
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Robroyston North, M505

Job Num ber M —:
Exp.Point :BHS322,

DEPTH::

Description .

505

1.20

m.

B Grey gravelly sandy clay

SPECIMEN/STAGE No: 1

CELL PRESSURES

WEIGHT OF SPECIMEN
DIAMETER OF SPECIMEN
HEIGHT OF SPECIMEN =
WT.of WET SAMPLE+TIN =
WT.0of DRY SAMPLE+TIN =
WT.of TIN

LOAD FACTOR
PRESSURE ZERQO =

3

100
328
100
203
(516

43.1
8.83

3

2
200

3

gms.
m.im,
m.m.,
gms.
gms.
gms.

400 kMN/m?

N/ Div.

7 13 Div,

AEA

SGTRAN

PROVNG RNG DIAL

DEVIATOR 5TAESS

SPEC. [ STAGE No: 1

WATEHR CONT, =
BULK DENSITY =

DRY DENSITY =
CELL PRESSUHES =

SHEAR STRENGTH =
STHAIN at FALLIRE =
BATE of STHAIM =

MEMBRANE TYPE =

2

17.0
2.07
1

100 200

49 5153

9 13

2 2

AVERAGE SHEAR STRENGTH =

READ ETRHAIN APPLIED LOALD o
Mo cm? | % mm Divs. B ki kM/m 2
Tra ez O
1] 7ag1| 1.0 2| 2o 0.156 i9
2| 8071 2.0 4| a4 0.27 34
3| 8153 3.0 6| 47 0.39 48
4| 82.36| 3.9 Bl 58 0.48 59
5| s3z1| 4.9 1o T 0.60 72 > A
6| B40B| 5.9 12 78 0,66 79 E
7| sio7| 6.9 14| 89 0.76 B9 E
8| 8sBB| 7.9 i6| 986 0.82 =151 5
9| as81| 8.9 8| o8 045 a8 )
10| 87.75| 98 20 117 Q.97 111 %
11| es.7z| 108 ha 124 1.03 116 = @
12| Ba71| 118 24 134 1.12 125 g
13| aoyz | 1248 26 143 1.20 132 o
14| 2176 | 128 28 155 1.25 13y —
15| gz.81| 148 a0 173 1.41 150 X
16 | @3.80| 157 az 178 i.46 155 a
17 | =501 167 34 182 1.48 157 i T
18 | @6.14 | 17.7 36 185 1.62 158
19 | ar7.31| 18.¢ 3H 1688 1.55 150
20 | 9880 | 197 40 192 1.58 160
21| @9.72 | 207 195 1.61 161
a
MOHR CIRCLES —
5 = —
4 —is
p
F.E- 3 | - B -
=z
iy
t
t
T 2 : SOV | S
)
:
I 5 o ooy
T e . i //f
lr beos o ,_—a——/—" = // "‘\ /,
[] — W—— - =
oo 1.0 2.0 3.0 4.0 6.0 6.0 70
PRINCIPAL STRESSES ﬂ-c_Nfrf}i* 1000 :

Crriginator

-_iif.uwkﬁr_-‘ii

Approved

=

ARPARENT COHESION =
ANGLE of SHR. RESISTANCE =

Standard Latex — 0.5mm.

3
% dry weight
Mgfm?
Mg/m?
400 kiN/m®
81 kM/m*
21 %
2 safmin,
thick.
BS kihim?
38 kMfm 2
5 Degraes

STRESS / STRAIN PLOT

FAILURE

100

STRAIN

1mo

(%0)

200

250

__ 20%Sirain

PLASTIC \ DR -0aMRE- i —

COMMENTS:

-P_r'sTpared by : Vertical Extrusion \ RemesHdkae
100mm Diameter Multi— stage test— (one specimen)

QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
in accordance with
BS EN I1SO 17892: Part8

Robroyston North. M505

Aitken
Laboratories
Lirnited
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Arthen Labearatones Ltd, Castlelull Hause, Bank St, Slamanan,

SITE: Robroyston North. M505

SRPEC, S STAGE No: 1 2 3
Job Number M—: 505
ExpPoint:BHS32Z WATERCONI. = 102 % dry weight
DEPTH: 3.00 m. BULK DENSITY = 2.24 Mg/m3
DESC_HP'[IDFI : Grey g_r_avcr_!i_y sandy clay - DRY DENSITY = 2.03 Mog/m?
o - I CELL PRESSURES = 100 200 400 kMN/m=
SPECIMEN/STAGE No: 1 2, 3 SHEARSTRENGTH = 211 282 335 kNm=
CELL PRESSURES = 100 200 400 kN/m2 STRAIN at FAILURE = 10 17 27 %,
WEIGHT OF SPECIMEN = 1an0 gms. RATE of STRAIN = 2 2 2  s/min.
DIAMETER OF SPECIMEN = &9.1 m.m. MEMBRANE TYPE = Standard Latex — 0.5mm. fhick.
HEIGHT OF SPECIMEN= 155 m.m.
WT.of WET SAMPLE+TIN = &as gms. AVERAGE SHEAR STRENGTH = 276 kN/m®
WT.of DRY SAMPLE+TIN = sa1 gms.
WT.of TIN = azs gms. APPARENT COHESION = 136 kN/m?
LOAD FACTOR = ag.1 N/Div. ANGLE of SHRLRESISTANCE = 17 Degrees
PRESSURE ZERQ = 1 i 3 Div.
- — _— e — ——— —_——— o o o
HEAD AREAR BTHAIN] STRAMN PROVNG BNG DA APPLIED LOAD DEVIATOR STHESS % = TH EQO fr ‘JTHAI N PLDT
No | cm? | % | mm [ Divs kN kNfm?z. i | T T A I b
37 A7 O
1| 3re6| 1.4 @ 10 0.35 93
2| 3846| 24 4| 18 0.66 173 ”" e
3| 3ses| 39 6| 23 0.85 221 o
4| 3051 | 52 f 28 106 PET @
5l 4005| 85 10| a2z {24 303 TR p =
6| 4061 7.7 12| a8 1.97 aay f: B
; = &
7| 41.19| D0 14 a1 1.56 asn < "
8| 41.78| 103 i6| 48 1.76 421 = =
9 4238|115 18 50 1.88 443 0
10| 4302 | 128 20 55 2.07 482 % am
11| 4367 | 142 22 50 223 510 e e e et b
12| 4434 | 155 24 £33 2.39 538 @ "
13| as5.02 | 168 25 E7 2.54 564 g el
14 ) 4573 | 18.1 28 71 2.66 581 = am -5 R
15| a6.47 | 194 30 76 2 85 614 i Jr
16| avze | 207 az #1 3.05 B4 i
®
17| 4800 | 218 a4 B3 a.14a BhH2 . el _
18| 48.81| 232 36 BG 3.25 665 B
19| 4065 | 245 a8 87 3.8 BE2
20| 50.51| 258 10 B9 3.35 GG 0 |- - —
21 qz a1 GEY
il _ | -
(L] G40 IEH] 150 a0 260 X200
MOHR CIRCLES
=T e STRAIN (%)
i_ :ﬁl[ LIF3L .
H i - R v i
- 7 —— | _ED‘}E!itraiH
i‘:’]“
=
= 3 .
=
z“‘ 85— 2 s s
o,
5
TN . ; A=
EE e ]
{E} P ":-_- T
2] ,,-"-",j A O, | [ ii, - T T || [y
[T, :_;:;--"—\'“—.. "i.\_\‘
n = - T h\\
h . F L N
: i -’”::;.f 3 / R% \\ \
| | 4 // / \ \ S == PLASTIC | BRI COMOLIAND—
| g / \ \ X - COMMENTS:
0.0 20 4.0 6.0 8.0 100 2.0 Prepared by @ Vertical Extrusion \dammamdeiag.
PRIMCIPAL STRESSES kN/m2 * 1000) Bamm Diameter Mulli— stage test — (one spacimen)
Originator QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
in accordance with Aitken
| ~ BSENISO 17892: Part8 - B | Laboratories
Checked Limited
S Robroyston North, M505
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Pri:l.l: Ti:-'..e:

=L E Robroyston North. M505

3
o dry waight
Meg/m=2
Mig/m?
400 KN/m 2
215 KN/m*#
21 Fh

2 Salrnin.

- 0.5mm. thick.

SPEC. [STAGE No: 1 2
Job Number M—: 505
Exp.Point .BHEZ2Z4 WATERCONT. = 11.4
BDEPTH : 3.00 m. BULKDENSITY = 2.32
Description Brown gravelly sandy clay - DRY DENSTY = 2.09
_ - _ i GFLL PAFSSURES = 100 200
SPECIMEN/STAGE No : 1 2 3 SHEARSTHENGTH= 113 170
CELL PRESSURES = 1w 200 400 kN/m? STRAIN at FAILURE = 6 11
WEIGHT OF SPECIMEN = 2534 gms. RATE of STRAIN = 2 2
DIAMETER OF SPECIMEN = sas m.m. MEMBRANE TYPE = Standard Latex
HEIGHT OF SPECIMEN=1us m.m.
WT.of WET SAMPLE+TIN = &2 gms. AVERAGE SHEAHR STRENGTH = 166  kN/m?
WT.of DRY SAMPLE+TIN = s81 gms.
WT.of TIN = 4285 gms. APPARENT COHESION= 70  KN/m?
LOAD FACTOR = aga1 N/Div. ANGLE of SHR. RESISTANGE = 14  Degrees
PRESSURE ZERO = 1 2 a Diw. _ o _ -

[ Ghecked &

Crriginator

QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

in accordance with
~BSEN SO 17892: Part8

Approved

Robroyston North. M505

i [l g i
e e — STRESS / STRAIN PLOT
HE AD AFEA BTHAIN| STHAIN PROVMG ANG DA APPLIED LOAD DEVIATOR STRESS st ST G =4 )
No cm? | % mem Divs, kM kMN/m=
55,15 o
1| 5572 1.0 2 B 0.27 44
2| 28| 2.0 i 13 0.47 A3 nmﬂm
3| 5688| 3.0 6| 18 0.66 17 - L B i
41 5748 4.0 8 24 0.90 156 Em
5| sa08| 5.1 10| 30 1.13 195 ST i
6| sa72| 6.1 12| 35 1.33 226 = EE
y i =
7| 5836 7.1 14 40 1.49 LS < &
8| 6001| 81 16 45 1.68 280 o - - m| L
9| soss| 9.1 18 40 1.84 303 ey -
10| 6136 101 20 53 1.09 ae5 %
11| 6206 | 11.1 e 56 211 340 E i ]
12| s277 | 121 24 B 2.2 3638 o #
13| s3s0| 131 26 B4 2.39 ave - - . )
14| gaps| 142 28 BY 2.50 apg -
15 g502 | 152 an H4 .58 agy % »
16| ss80| 162 az 70 2.6 aag 1
17| seesi | 17.2 34 e u.70 405 (] =
18| 68743 bl a . T
19| s827 &
20| Ba.14
2__1 70.03 i
0 —
M D H H CI HC LE S LENY] 5.0 T 150 200 250
———— — — STRAIN (%)
FAILURE,
6+ — — = -
i _ 20% S5train
O = e
=
£
ol
E 4 N . o il voaoaa
?
s
(]
£
Il 3 e — e —
i
il T
i e
o g T -
L1 IS 7 ™=,
L o W N
ff] = \
I — ‘_—’f;f ] B
ﬁ;/ ey PLASTIC \ B G aMRE-HAND
0 \ & COMMENTS:
0.0 1.0 20 3.0 4.0 5.0 5.0 7.0 80 8.0 Prepared by : Vertical Extrusion | dde-meweag .
- PRINCIPAL STRESSES KN/m=* 100) N g4mm Diameter Multi— stage test — (one specimen)

Ailken
Laboratories
Limited
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SPEC. | STAGE No @ 1 2 3
Job Number M—: 505
Exp.Point BHS325 WATER CONT. = 16.6 % dry weight
DEPTH: 1.20 m. BULKDENSITY = 2.08 Ma/m?
Description : Grey gravelly sandy clay - DRY DENSITY = 1.78 Ma/m?
B - CELL PRESSURES = 100 200 400  kNim2
SPECIMEN/STAGE No: 1 g 3 SHEARSTRENGTH= 50 62 77  kN/m?
CELL PRESSURES = 1400 20 400 kN/m# STRAIN at FAILURE = 8 153 29 %
WEIGHT OF SPECIMEN = 3248 gms. RATE of STRAIN = 2 2 2 %/min.
DIAMETER OF SPECIMEN = ga.1 m.m. MEMBRANE TYPE = Standard Latex — 0.5mm . thick,
HEIGHT OF SPECIMEN= =03 m.m.
WT.of WET SAMPLE+TIN = &0 gms. AVERAGE SHEAR STRENGTH = 63 kN/m2
WT.of DRY SAMPLE+TIN = sa7 gms.
WT.of TIN = 428 gms. APPARENT COHESION = 39 kN/m2
LOAD FACTOR = aas3 N/Div. ANGLE of SHR. RESISTANGE = 5 Degrees
PRESSURE ZERO = 3 7 13 Div. e - i

- il = STRESS /f STRAIN PLOT
READ AFEA BTHAMN| STRAIN PROVBG BNGDIAL APPLIED LOAD DEVIATOR STRESS e S N el
No, | em* | % | _mim Divs. KM | kN/m*®
77.13 )
1| 7780| 10 2 18 0.13 17
2| 79| 2.0 4| 35 0.28 a6
3| 7848 | 30 B| &0 0.42 52
4| 8030 | 39 5] 58 (.40 62 gl
5| 81.14| 490 io| 7o 0.59 73 g P =R Sias = "_Eﬂm ==
€| 8199 | 59 12| 79 0.67 82 A ﬂﬂ
7| 8286 | 6.9 14| a8 0.73 BS 2 @
8| B37s| 79 16| 97 0,63 04 J’) mnﬂ
9| BaBs5| 8.9 18 104 0.86 101 i)
10| Bs58| 9.9 20 115 0.95 111 e "
11| ssa | 109 pa 124 1.02 118 - ol pem e M o —
Y50 | 11.8 24 178 1.07 192 g &
Hiaa | 128 26 132 1,10 125 O @
BHO50 | 13.8 20 144 1.16 129 . #
Q054 | 14.8 a0 153 1.24 137 g
9180 | 158 a2 161 By 143 m i
y289 | 16.8 34 164 1.33 144 (] i - 8 i )
9380 | 17.8 36 170 1.39 148
9494 | 168.8 613] 174 i.42 150 i
a6.11 | 19.7 40 178 1,46 152
97.30 | ¢ 1 &
o — - L ) o e =
MOHH ClHCLES oo &0 1o 150 200 250
= =z - = =——————— STRAIN (%)
FAILURE
4 N e = S T
_ A0% Sirain
%‘1 N
y
E 3 - - —
ol
()
()
T 2 . - = . e
n
g:
LL
i3
2 [ ) e —_— W | —— FADATPTOIO | W »
o R T T R :
I e \ ASTIC BRSOV
e '7"’"'«\ ,f‘/f \\\ / \ PLASTICY
" ) Y - | T - COMMENTS:
0.0 1.0 2.0 30 4.0 5.0 6.0 1.0 Propared by © Vertical Exrusion \4Hemeddieg.
~ PRINCIPAL STBESSES kNfm=*100) 99m m Digmeter Multi—stage test — (one specimen)
O riginator QUICK UNDRAINED TRIAXIAL COMPRESSION TEST
in accordance with Aitken
] y— ~ BSEN |SO‘1_78921 Pat8 - Laboratories
| Checked Limited
Koo Robroyston North. M505
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SITE :

Job Numbe

Robroyston North, M505

r-—:

505

1.20

Exp.Point :BHE32(
DERTH ;
Description :

m.

~ Mottled brown gravelly sandy clay

SPECIMEN/STAGE No : 1
CELL PRESSURES =
WEIGHT OF SPECIMEN
DIAMETER OF SPECIMEN
HEIGHT OF SPECIMEN
WT .of WET SAMPLE +TIN
WT.of DRY SAMPLE + TIN
WT.of TIN =
LOAD FACTOR =
PRESSURE ZERO =

100
3435
101
202
6449

Il

il

55
427
B.83

3

2
200

K

3
400 kN/m?
gms.
m.m.
m.m.
gms.
gms.
gms.
N/Div.
13 Div.

SPLEC. /! STAGE No:

WATER CONT . =
BLILK DENSITY -

DAY DENSITY
CELL PRESSURES -
SHEAR STRENGTH -
STRAIN at FAILU RE

RATE of STRAIN -
MEMBRANE TYPLE

1 2
VF
214
1.82
100 200
37 49
10 15
2 2

Standard Latox — 0.5mm,

AVEHAGE SHEAR STHENGTH =

APPARENT COHESION =
ANGLE of SHR. RESISTANCE =

400
o8
21

2

48

a0
4

BTHAN

PROVING RING D1AL

DEVIATOR STRESS

12 |-

20 LR

O riginaator

Ghecked &

Approve d

REAL : AFEA STRAIN APPLIED LOAD -
Mo cm® % mm Divs. kN L _karn"
7934 0
1| so14| 1.0 2 11 0.07 5]
2| sop4a| 20 4 20 0.15 14
3| 8177 ap G| 28 0.22 27
4| s2B1| 40 i af .28 a5
5| a3a7| 49 10| 43 0.35 42 ST |
LLE]
B| B43u| 58 12| 51 0.42 B0 E
7| 8s524| 60 14| 58 0.49 57 E
8| ss16| 7.9 16| 64 0.54 B '0";'
g| a7.10| 89 18 72 061 o )] &
10| ssos| 89 20| 76 0.64 73 %
11| Bgpa| 1089 22 By 0.71 Fi?] Fcr"::
i2| so0a] 118 24 81 0,74 B2
" E [
13| g1ns| 128 26 ay 0.79 ar o
14| 208 | 138 28 103 0.8 0p —
15| 93.16| 148 30 110 0,81 an "::_-‘1
16| ga26| 158 az 118 .54 g w w
17| gs3n | 168 34 127 1.01 106 (]
18| o5 | 17.8 a6 131 1.04 108
19| aryo| 188 a8 137 1.09 112
20| oaot | 108 40 141 1.13 114
21(100.14 | 208 42 144
g ; : :
]
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QUICK UNDRAINED TRIAXIAL COMPRESSION TEST

SPEG. /STAGE No: 1 2 3
Job Number M—: 505
Exp.Point BHS32Z 3} WATER CONP, = 18.2 a4, dry weight
DEPTH: 1.20 m. BULK DENSITY = 2,14 Mg/m
Description : Mottled brown gravelly sandy clay DRY DENSITY = 1.81 Mgim?
e o B CELL PRESSURES = 100 200 400 kM/m 2
SPECIMEN/STAGE No: 1 2 3 SHEAH STHENGTH = 49 90 122  kN/m?2
CELL PRESSURES = 1m0 200 400 KN/m? STHAIN at FAILURE = 3 7 21 %
WEIGHT OF SPECIMEN = z2as gms. RATE of STRAIN = 2 2 2 o/min.
DIAMETER OF SPECIMEN = 831 m.m. MEMBRANE TYPE = Standard Latex — 0.5mm. thick.
HEIGHT OF SPECIMEN= 1as m.m.
WT.of WET SAMPLE+TIN = &ar gms. AVERAGE SHEAR STRENGTH = 87 kN/m?2
WT.0ofDRY SAMPLE+TIN = sas gms.
WT.of TIN = 424 gms. APPARENT COMESION = 27 kN/m?
LOAD FACTOR = aa.1 N/Div. ANGLE of SHR. RESISTANGE = 11 Degrees
PRESSURE ZERO = 1 2 3 Div.
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